

がん種	プロトコル名	薬剤	投与量	投与日	期間	催吐リスク
卵巣がん	PTX+CBDCA療法(weekly)	PTX	80mg/m ²	day1,8,15	28日間	中等度
		CBDCA	AUC2	day1,8,15		
卵巣がん	PTX+CBDCA療法	PTX	175mg/m ²	day1	21日間	高度
		CBDCA	AUC5	day1		
卵巣がん	ベバシマブ療法	Bevacizumab	15mg/m ²	day1	21日間	最小度
卵巣がん	ベバシマブ+PTX+CBDCA療法	Bevacizumab	15mg/m ²	day1	21日間	高度
		PTX	175mg/m ²	day1		
		CBDCA	AUC6	day1		
卵巣がん	GEM療法	GEM	1000mg/m ²	day1,8,15	28日間	軽度
卵巣がん	PTX+CDDP療法	PTX	175mg/m ²	day1	21日間	高度
		CDDP	75mg/m ²	day1		
卵巣がん	ddPTX+CBDCA療法	PTX	80mg/m ²	day1,8,15	21日間	高度
		CBDCA	AUC6	day1		
子宮頸がん	PTX+CBDCA療法	PTX	175mg/m ²	day1	21日間	高度
		CBDCA	AUC5	day1		
子宮頸がん	ベバシマブ+PTX+CBDCA療法	Bevacizumab	15mg/m ²	day1	21日間	高度
		PTX	175mg/m ²	day1		
		CBDCA	AUC5	day1		
子宮頸がん	ペムブロリズマブ+ベバシマブ+PTX+CBDCA療法	Pembrolizumab	200mg	day1	21日間	高度
		Bevacizumab	15mg/m ²	day1		
		PTX	175mg/m ²	day1		
		CBDCA	AUC5	day1		
子宮体がん	PTX+CBDCA療法	PTX	175mg/m ²	day1	21日間	高度
		CBDCA	AUC5	day1		